
Loan Recipient L17· Project Description 

Sludge Handling The proposed project consists of upgrading the City's sludge 

handling facilities, flood proofing and providing upgraded employee facilities 

specifically including the following improvements: Two new anaerobic digesters 

with covers and equipment; Control building to house sludge digester pumping 

equipment/piping, a heat exchanger system and digester gas/safety equipment; 

Conversion of the digester settling tanks to waste activated sludge thickening 

tanks with covers and the addition of a polymer feed system; Upgrade the sludge 

Geneva 0986 
scraper mechanisms on the final clarifiers and replacement of one of the 

skimmer arms; Remodeling the service building to include an employee 

washroom/lunchroom and conversion of the abandoned anaerobic digester into 

workshop, laboratory and office facilities; Relocation of a centrifugal blower to 

the blower building; Flood proofing the service building and service building 

transformer, the drive units for the digester settling tanks, sludge pumping 

station and influent pumping station transformer, and; Abandonment of the 

aerobic and anaerobic digester, and all necessary piping, wiring and site work to 
make the project complete and operational. 

STP Expansion/Nitrification The project consists of the following improvements: 
Mechanical bar screen, aerated grit tank and flow splitter box; Expand influent 

wet well and add two raw sewage pumps; Two primary clarifiers, one final 

clarifier and three aeration tanks; Two centrifuges, return/waste activated sludge 

pump stations and sludge storage pad all housed in building structure; Eliminate 

existing final clarifier covers and upgrade existing primary clarifiers and aeration 

Geneva 1854 tanks; Convert existing digester for sidestream treatment; Upgrade three existing 

blowers and add two blowers with building; Add influent/effluent flow 
measurement and sampling devices; Relocate wet weather flow pipe and provide 

wet weather flow diversion channels; New ultraviolet disinfection system and 

wet weather flow chlorination/dechlorination system, and; Al l necessary 

demolition, computer integration systems, piping, electrical and site work to 

make the project complete and operational. 

Initiation of 

Operation 

8/17/2000 

11/15/2004 

Final 

Completion 

10/18/2000 

11/15/2004 

! 
D 
.!!I 

Final Costs Loan Amount 

$5,400,000.00 

$5,500,000.00 

EXHIBIT 

l 
Page 1 of 4 



Project Description 
Initiation of Final 

Final Costs Loan Amount Loan Recipient l17- Operation Completion 

STP Upgrade & Expansion The proposed project consists of the upgrade and 

expansion of t he Batavia Wastewater Treatment Facility to a Design Average 
Flow (OAF) of 4.20 MGD and a Design Maximum Flow (DMF) of 9.81 MGD. 

Specifically, the proposed project includes the construction of an influent flow 

measurement structure (Parshall flume), installation of a new mechanical bar 

screen, construction of a new primary settling tank, replacement of primary 
clarifier equipment in the existing tanks, installation of new aeration diffusers in 

Batavia 1385 
the existing aeration tanks, addition of one pump to the intermediate pump 

2/1/2001 12/31/2001 $10,791,000.00 
station, construction of two new aeration (nitrification) basins including blowers 

and diffusers, construction of a mixed liquor suspended solids diversion/return 

activated sludge metering structure, construction of a new final settling tank, 

modification of the existing clarifier mechanisms, construction of new ultraviolet 

disinfection facilities, installation of a new effluent magnetic flow meter, 

rehabilitation of the existing anaerobic digesters along with all necessary 

ancillary appurtenances to make the Batavia Wastewater Treatment Facility 

complete and operational. 

STP Upgrade The project .consists of the following improvements: Modifications 

of the headworks diversion structure; Rehabilitate the ferric chloride and grit 

buildings; Replace t he scum troughs on the primary clarifiers; Construct an 

addit ional 2.8 million gallons of aeration basin capacity; Construct a new blower 

building with blowers and associated equipment; Rehabilitation of the existing 

St. Charles 2288 aeration basins; Install baffles in the final clarifiers, and tipping buckets and new 7/9/2005 7/9/2005 $9,871,043.00 

weirs in the wet weather flow clarifiers; Replace pumps and adjustable frequency 

drives on the return activated and waste activated sludge pump stat ions~ 

Construct new ultra-violet disinfection facilities, and; All necessary 

appurtenances, site work, piping, electrical and restoration to make the project 

complete and operational. 

Page 2 of 4 



Initiation of Final 
Final Costs Loan Amount Loan Recipient L17- Project Description 

Operation Completion 

STP Upgrade/Filters, Sludge Handling Funds will be utilized at the Wastewater 

Treatment Plant (WWTP) to upgrade and rehabilitate the biosolids handling 

process. Digesters will be outfitted with new covers, heating systems, and mixing 

systems. A digester control building will be constructed and piping wil l be 
rerouted to provide an even split between digesters. A new sludge handling 

building with truck bays and a new sludge storage barn will be constructed. New 

equipment to capture and utilize methane gas will be installed. The tertiary 

Kishwaukee WRD 2986 
filtration system will be rehabi litated and the SCADA system will be upgraded. 

10/18/2011 10/31/2012 $20,071,936.00 The project also in-eludes 495 feet of 8-16 inch sewer and 7 manholes to transfer 

sludge to and from the handling building. 

The existing Country Club lift station will be demolished. A new Country Club life 
station with two pumps each rated at 2,000 gallons per minute will be 

constructed. The new lift station will be connected to an existing sewer by 121 

feet of 12-inch forcemain and 469 feet of sanitary sewer ranging in diameter 

from 12 to 30 inches. Project includes all necessary appurtenances. 

STP Expansion The proposed project consists of improving the Village's existing 

wastewater treatment plant in order to replace outdated/failing equipment, 

Newark Sanitary Di 2899 
provide for ammonia removal, provide for phosphorous removal, and meet 

6/7/2018 7/7/2018 $2,957,269.00 
future expansion needs. This loan covers Phase I of t he proposed improvements, 

which specifically entails modifying and supplementing the existing aerated 
lagoon system. 

South STP Ammonia Reduction The purpose of the project is to meet more 

stringent ammonia-nitrogen effluent limits that will go into effect for FRWRD's 

South Plant during December 2006. Two 400,000-gallon capacity flow 

equalization tanks will be constructed. The tanks will be utilized to control the 
Fox River WRD 2518 amount of ammonia containing filtrate that is returned to the beginning of the 9/5/2006 . 10/12/2007 $1,979,131.00 

secondary treatment process; therefore, eliminating high level peaks. The tanks 

wil l each have a sumbersible pump and mixing equipment. A small building to 
house filtrate flow meter and electrical equipment will be constructed petween 

the new tanks. 

Page 3 of 4 



Loan Recipient L17- Project Description 
Initiation of Final 

Final Costs 
Operation Completion 

Loan Amount 

Sewer Plant and Outfall Upgrades This loan will fund new fine bubble aeration 

equipment that will allow the City to achieve compliance with the ammonia 

limits in their Nat ionai Pollutant Discharge Elimination System (NPDES) permit. 
The new extended aeration basins will have 490 - nine-inch diffuser discs and the 

aerobic digester wi ll have 357 discs, for a total of 1,337 diffuser discs. A backup 

Mount Carmel 5320 electric generator is also included in the scope of work. This work is identified as Not Final Not Final Not Final $3,475,122.00 

Contract A. 
The current outfall pipe will be relocated. Work will consist of the installation of 

3,650 feet of 36-inch high-density polyethylene (HOPE) sewer line, 8 sanitary 

sewer manholes, and a new river outfall structure. This work is ident ified as 

Contract B. 

Page 4 of 4 



,· e ILLINOIS ENVIRONMENTAL PROTECTION AGENCY 

1021 NORTH GRAND AVENUE EAsT, P.O. Box 19276, SPRINGFIELD, ILUNOIS 62794-9276 • (217) 782-3397 

PAT QUINN, GOVERNOR JOHN J •. KIM, INTERIM DIRECTOR 

Memorandum 

DATE: October 23, 2012 

TO: Mark Liska 

FROM: Brian Koch :f1:.. 

SUBJECT: Standards Unit Review of Biomonitoring Test Results 
RE: Emerald Performance Materials - lL000l392 (Marshall County) 

Standards Unit has reviewed toxicity test results conducted under biomonitoring requirements to 
be fulfilled prior to the expiration of the permit for the following facility: 

Emerald Performance Materials ·- IL0001392 

A summary of the toxicity data is found on the attached review sheet. High to severe acute 
toxicity to fathead minnow and Ceriodaphnia was observed in each bioassay. fathead minnow 
toxicity was attributed to the extremely high ammonia concentrations within effluent. However, 
the facility has been operating under an IPCB adjusted standard (AS 2002-005) which authorizes 
effluent concentrations up to 155 mg/L ammonia. The adjusted standard expired in November, 
2011, but the facility is now petitioning IPCB (AS 2012-002) for continuation of the previous 
adjusted standard. Ceriodaphnia toxicity may have also been attributed to ammonia, but the 
extremely high conductivity measurements (maximum of 19,350 µmhos, equivalent to 11,606 
mg/L TDS) suggest that dissolved solids such as sulfate and chloride are also present at acutely 
toxic concentrations. The facility's current NPDES permit does not require effluent monitoring 
for these parameters, so the magnitude of each parameter is unknown. 

Recommendations: The current NPDES permit will not be renewed until lPCB rules on the 
adjusted standard petition presently be°fore them. Subsequently, the biomonitoring 
recommendation for the upcoming permit will not be determined until IPCB action. However, it 
should be noted that regardless of the IPCB decision, the upcoming permit should be modified to 
limit or monitor sulfate and chloride (or justify mixing is available for these parameters) and 
account for whole effluent toxicity due to these parameters. 

Attachment 

Distribution List 
Bob Mosher 
Darin LeCrone I 
Jim Kammueller 
Bill Ettinger 
Records Unit 

EXHIBIT 

4302 N. Mein Sr., Rod<lord, IL 6 1103 (8 I 5)987 •77 ¢0 
595 S. S101e, Elgin, IL 60123 (847)608-3131 
2 12S S. Rnr St., O,amr,aign, ll ¢1820 (2171278-5800 
2009 Moil St., Coll111ivl1le, ll 62234 (618)346-5 l 20 

I 
9S I I Harrl,on St., Dot Plaines, IL 600\h 184712'14-4000 

•$407 N. un;.er,ity s,., Arbor l 13, Peorlo, IL 61614 (309)6'13,$462 
2309 W. Moi•l St, Sui1e I 16, Morion, IL 62'159 (b 18)993-7200 
100 W . .ta ndolph, Svite I l .JOO, Cl>ict>!JO, ll 6¢60 I \312)& 14-6026 

01956 



•· 

BIOMONITORING TEST RESULTS SUMMARY 

Reviewer's Name: Brian Koch Date Summarized: 10/23/12 Results Received: 10/18/12 
Facility Name: Emerald Performance Materials NPDES No.: IL0001392 Expiration Date: 04/30/12 
Receivin Water: Illinois River Se ment Code: D-09 

Upstream 7010: 3526 CFS Discharge Average Flow (2011): 1.42 CFS 
Dilution Ratio: 2483:1 lnstream Waste Concentration: 0.04% Waste concentration in 25% of dilution water: 0.16% 

Facility Type: Industrial 
Treatment Level: 
Process Information/Notes: Manufacturer of rubber accelerators and antioxidants for the rubber, lubricant and 
plastics industries. Extremely high ammonia due to the breakdown of amines used in the manufacturinQ process. 

Bioassay Date: 06/15/11 Laboratory: EAS 

Dilution Water Source: Illinois River 

Effluent Ammonia (total-N): 88.8 mg/L 

TOXICITY DATA 

Test Sponsor: Emerald Performance Materials 

Receiving Water Toxicity: Not toxic 

Effluent Chlorine (TRC): <0.04 mg/L 